STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Building Sub Division No. 10

Lahore

(Construction of Anti-Riot Headquarters at Harbanspura, Lahore.)

Reference # CED/TFL 6135 (Dr. Rizwan Azam) Dated: 10-12-2024
Reference of the request letter # 4649/10™ Dated: 15-08-2024
Tension Test Report  (Page-1/4)
Date of Test 12-13-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
< | Diameter/ S 8 g
o 1an.1e er Area = Z 3 Yield Stress Ultimate Stress = =
g | (in?) T | 33| o) (psi) AR
s| 2 (inch) 2 = p p S| £ 2
z ~ | A | 2| &
- S| E
— [~ o] [~ o] [~ o] [~ o] o
€| £E| §| £| B = E £ g | F| ¢
2| E| €| E| £E| ®@ | ®k® | E | £ E | § | 2
= ) < o < o & e & =
~ Z. z. Z. Z.
1| 0.374 3/8 | 0374 | 0.11 | 0.110 | 3400 5100 68200 | 68140 | 102200 | 102200 | 1.10 | 13.8

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Building Sub Division No. 10

Lahore

(Construction of Anti-Riot Headquarters at Harbanspura, Lahore.)

Reference # CED/TFL 6135 (Dr. Rizwan Azam) Dated: 10-12-2024
Reference of the request letter # 5556/10™ Dated: 19-04-2024
Tension Test Report  (Page -2/4)
Date of Test 12-13-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
< | Diameter/ S 8 g
o 1an.1e er Area = Z 3 Yield Stress Ultimate Stress = =
g | (in?) T | 33| o) (psi) AR
s| 2 (inch) 2 = p p S| £ 2
z ~ | A | 2| &
u S| E
— [~ o] [~ o] [~ o] [~ o] o
€| £E| §| £| B = E £ g | F| ¢
z | E| E| E| £l @ | @ | E | £ E | § | 2
= ) < o < o & e & =
~ Z. z. Z. Z.
1| 0.375 3/8 | 0375 0.11 | 0.110 | 3400 4800 68200 | 68000 | 96200 | 96000 | 1.40 | 17.5

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Building Sub Division No. 16

Lahore

(Construction of Smart Police Station Harbanspura, Lahore.)

Reference # CED/TFL 6135 (Dr. Rizwan Azam) Dated: 10-12-2024
Reference of the request letter # 351 Dated: 17-02-2024
Tension Test Report  (Page -3/4)
Date of Test 12-13-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
2 | Diameter/ R :
o 1an.1e er Area = Z 3 Yield Stress Ultimate Stress = =
g | (in?) T | 33| o) (psi) AR
s| 2 (inch) 2 = p p S| £ 2
z ~ | A | 2| &
- S| E
— [~ o] [~ o] [~ o] [~ o] o
€| £| 5| £| g = = £ =S | 5| %
2| E| €| E| £E| ®@ | ®k® | E | £ E | £ | E
= ) < o < o & e & =
~ Z. z. Z. Z.
1| 0.374 3/8 | 0374 | 0.11 | 0.110 | 3400 4800 68200 | 68200 | 96200 | 96300 | 1.30 | 16.3

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Building Sub Division No. 16

Lahore

(Construction of Smart Police Station Batapur, Lahore.)

Reference # CED/TFL 6135 (Dr. Rizwan Azam) Dated: 10-12-2024
Reference of the request letter # 360 Dated: 19-02-2024
Tension Test Report  (Page -4/4)
Date of Test 12-13-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
2 | Diameter/ R :
o 1an.1e er Area = Z 3 Yield Stress Ultimate Stress = =
g | (in?) T | 33| o) (psi) AR
s| 2 (inch) 2 = p p S| £ 2
z ~ | A | 2| &
- S| E
— [~ o] [~ o] [~ o] [~ o] o
€| £| 5| £| g = = £ =S | 5| %
2| E| €| E| £E| ®@ | ®k® | E | £ E | £ | E
= ) < o < o & e & =
~ Z. z. Z. Z.
1| 0.374 3/8 | 0374 | 0.11 | 0.110 | 3400 4800 68200 | 68200 | 96200 | 96300 | 1.20 | 15.0

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Infrastructure Development at Chahar Bagh Phase-I1

Reference # CED/TFL 6137 (Dr. Rizwan Azam) Dated: 11-12-2024

Reference of the request letter # 4841/13/SA/05/12

Dated: 04-12-2024

Tension Test Report  (Page-1/1)
Date of Test 12-12-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - e
o0 Diameter/ Area = 2T Yield Stress Ultimate Stress = =
‘D . .2 = | . . o0 S
< = Size (in”) S o g (psi) (psi) g = 2
z ~ | A = 2| 5
- S | E
2 | E¥ S g E 5 | (kg) | (kg z 5 z 5 £
1| 0.373 3 0.374 | 0.11 | 0.110 | 3700 4800 74200 | 74350 | 96200 | 96500 | 1.40 | 17.5 =
ELS
- - - - - - - - - - - - - - D
T‘ o

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Storm Water Drainage System from Sham Nagar to River Ravi (Package-II).

Dated: 11-12-2024
Dated: 09-12-2024

Reference # CED/TFL 6138 (Dr. Rizwan Azam)
Reference of the request letter # 3882/11/MM/01/430

Tension Test Report  (Page-1/1)
Date of Test 12-12-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T ¥ E
&0 Diameter/ Area = ’% = Yield Stress Ultimate Stress 5.0 =
| 2 Size (in?) 3 | £S5 (psi) (psi) -
(=] N p—
z ~ | A = 2| 5
™ S £
) = é
2 | EE Sg E| 5| kg | (kg £ > £ 5 | E
S <= 2 < > < > < =
1| 0.374 3 0.374 | 0.11 | 0110 | 3300 5200 66200 | 66140 | 104200 | 104300 | 1.20 | 15.0 =
D
2 | 0.381 3 0.378 | 0.11 | 0.112 | 3500 5300 70200 | 68850 | 106200 | 104300 | 1.30 | 16.3 f
3| 0.381 3 0.378 | 0.11 | 0.112 | 3500 5300 70200 | 68820 | 106200 | 104300 | 1.10 | 13.8 <

Note: only three samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

AGM - Construction
Izhar Construction (Pvt) Ltd.
Factory Maintenance Work — Packages Convertor.

Reference # CED/TFL 6139 (Dr. Rizwan Azam) Dated: 11-12-2024
Reference of the request letter # ICPL/PCF/LAB/24/10 Dated: 04-12-2024
Tension Test Report  (Page-1/1)
Date of Test 12-12-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | Diameter/ R :
o 1an.1e er Area = 2T Yield Stress Ultimate Stress = =
S o iy | T ES| s (psi) 1A
. 2 = <
5| 2| S| = S| B3
[ S £
~ [ o < ] < o < o e
S | £ |3 S| 3 = E £ s | 5] ¢
2| E|E | E| E| k@ | ke | E £ £ £ | B
= S < 5 < 5 < 5 < =
~ z r4 r4 r4
1| 0.395 10 9.77 | 012 | 0.116 | 3700 5800 67975 | 70200 | 106556 | 110100 | 1.10 | 13.8
2 | 0.399 10 9.81 0.12 | 0117 | 3800 5900 69812 | 71500 | 108393 | 111100 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Buildings Sub-Division No. 16

Lahore

(Construction of Smart Police Station Shera Kot, Lahore.)

Reference # CED/TFL 6140 (Dr. Rizwan Azam) Dated: 11-12-2024
Reference of the request letter # 38 Dated: 04-10-2024
Tension Test Report  (Page-1/1)
Date of Test 12-12-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
S | Diameter/ | £ :
o lal{le er Area = Z2 3 Yield Stress Ultimate Stress = =
R ) | T ES| o (psi) 1A
S = (inch) 2 & p p S = <
z. > B| 2| =
- s | E
~ ] e ] o 5] e < ot J
| £|E | E = E £ s | 5|
z | E|E | E| E| k@ | k@ | E | £ E | £ | &
= 5 S S S =
10375 | 3/8 (0374 | 0.11 | 0.110 | 3300 5100 66200 | 66070 | 102200 | 102100 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



